<12 weeks

Mifepristone & Misoprostol Dosing Chart

13-17 weeks

Induced Abortion

Mifepristone 200mg PO

Wait 1-2 days then,

Misoprostol 800ug BU/SL/PV x1
210 weeks give misoprostol
800ug BU/SL/PV every 3 hours
until expulsion?!

Induced Abortion
Mifepristone 200mg PO
Wait 1-2days then,
Misoprostol 400ug every 3
hours BU/SL/PV until
expulsion®

Recommended Regimens 2023

Induced Abortion
Mifepristone 200mg PO
Wait 1-2 days then,
Misoprostol 400ug every 3
hours BU/SL/PV until
expulsion®

Induced Abortion
Mifepristone 200mg PO
Wait 1-2 days then,
Misoprostol 200ug every 4
hours until expulsion
BU/SL/PV>?

Induced Abortion
Mifepristone 200mg PO

Wait 1-2 days then,
Misoprostol 50-100ug every 4
hours PV OR

Misoprostol 50-100ug every 2
hours PO%°
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Prophylaxis of Postpartum
hemorrhage (PPH)

Misoprostol 600ug SL x 1

Missed Abortion/
Anembryonic Pregnancy
Mifepristone 200mg PO

Wait 1-2 days then,

Misoprostol 800ug BU/SL/PV x1
>10 weeks give misoprostol
800ug BU/SL/PV every 3 hours
until expulsion *

Missed Abortion
Mifepristone 200mg PO
Wait 1-2 days then,
Misoprostol 400ug every 3
hours BU/SL/PV until
expulsion®

Fetal Demise
Mifepristone 200mg PO
Wait 1-2 days then,
Misoprostol 400ug every 3
hours BU/SL/PV until
expulsion

Fetal Demise
Mifepristone 200mg PO
Wait 1-2 days then,
Misoprostol 200ug every 4
hours BU/SL/PV until
expulsion®

Fetal Demise

Mifepristone 200mg PO

Wait 1-2 days then,
Misoprostol 25-50ug every 4
hours PV OR

Misoprostol 50-100ug every 2
hours PO®

Treatment of Postpartum
hemorrhage (PPH)

Misoprostol 800ug SL x 1

Incomplete Abortion

400ug misoprostol SLx1

600ug misoprostol PO x1 800ug
misoprostol BU x 1 dose®

Incomplete Abortion
Misoprostol 400ug every 3
hours BU/SL until expulsion

Incomplete Abortion
Misoprostol 400ug every 3
hours BU/SL until expulsion

Induction of Labor

Misoprostol 25-50ug every 4

hours PV’2
OR

Misoprostol 50-100ug every 2

hours PQ®%78

Induction of Labor
Misoprostol 25-50ug every 4
hours PV’

OR

Misoprostol 50-100ug every 2
hours PO%’

Cervical Preparation Before
Aspiration

Not required 2

Cervical Preparation
Before Aspiration
Misoprostol 400ug 1-3hrs
BU/SL/PV before the
procedure®

Cervical Preparation Before
D&E (Use of multiple
modalities is recommended)
Mifepristone 200mg PO

& Osmotic Dilators 1-2 days
before.*

LEGEND: Buccal(BU) Sublingual (SL) Per Vagina (PV) Per Oral (PO)





